

UNC Children’s Clinical Practice Guideline

Antimicrobial Primary Prophylaxis for Children with Hematologic & Oncologic Malignancies

Developed by: William “Bill” Wilson, PharmD, BCPS, BCIDP; Zachary Willis, MD, MPH (Pediatric Infectious Diseases); Thomas Alexander, MD, MPH; Kate Westmoreland, MD; Jessica Benjamin-Eze, DO; Jenna Bognaski-Kaplan, PharmD, BCPPS; Kenneth Busby III, DO; Lauren Garner, PharmD, BCPPS, CPP; Kristi Geib, RN, MSN, CPNP, CPON; Kate Gitzinger MSN, RN, CPNP; Diana Gordon RN, MSN, CPNP, CPON; Molly Parker RN, MSN, CPNP-PC; Kynlon Phillips, PharmD, BCPS, BCOP, CPP; Gerardo Quezada, MD (Pediatric Hematology/Oncology); Katherine Sabo, RN (5CH CNIV)

Dates:

Initial Final Version: 02/13/24
 Last Update: 04/17/26

[Table of Contents](#)

Table 1: Summary of Antimicrobial Primary Prophylaxis (PPX) by Hematologic/Oncologic Diagnosis.... 2

Table 2. Bacterial Prophylaxis..... 2

Table 3. Additional Viridans Group *Streptococcus* (VGS) Prophylaxis 3

Table 4. Additional Oral Hygiene Pharmacotherapy Prophylaxis 3

Table 5. Fungal Prophylaxis 4

Table 6. *Pneumocystis jirovecii* Pneumonia (PJP/PCP) Prophylaxis 5

Table 6.1. Dosing & Considerations for PCP prophylaxis..... 5

Table 6.2. Characteristics of Alternative Drugs for PCP Prophylaxis..... 5

Table 7. Viral (HSV) Prophylaxis..... 6

Table 8. Varicella Zoster Post-Exposure Prophylaxis (VZV PEP) 7

Table 9. Intravenous Immunoglobulin (IVIG) Replacement 8

References 9

How to use this guideline:

This document provides guidance in management of primary antimicrobial prophylaxis for children with hematologic & oncologic malignancies. This document is not intended to replace clinician judgment in individual cases; however, these guidelines should apply to most patients with such malignancies.

Population:

See [Table 1](#) for complete list of oncologic diagnoses covered by this guideline. The guidance provided in this document pertains to both inpatient and outpatient scenarios. For patients managed by the Pediatric Bone Marrow Transplant Service, please see their relevant infection prophylaxis policy (PolicyStat ID: 12405615).

Table 1: Summary of Antimicrobial Primary Prophylaxis (PPX) by Hematologic/Oncologic Diagnosis

Oncologic Diagnosis	Bacterial	Fungal [†]	Viral [°]	PCP	IgG
SR B-cell ALL/LLy	–	•	–	•	• [§]
HR B-cell ALL or T-cell ALL/LLy	• [°]	•	–	•	• [§]
Trisomy 21 ALL	•	•	•	•	•
Infant ALL	•*	•	•	•	•
AML	•*	•	•	•	–
Relapsed or Refractory ALL/AML/LLy	•*	•	•	•	• [§]
New or Relapsed Hodgkin Lymphoma	–	–	–	•	–
New or Relapsed Non-Hodgkin Lymphoma	–	–	–	•	• [§]
Solid tumor‡	–**	–	–	• [^]	–

• indicates prophylaxis recommended; – indicates prophylaxis not routinely recommended; SR, standard risk; HR, high risk; ALL, acute lymphoblastic leukemia; LLy, lymphoblastic lymphoma; AML, acute myeloid leukemia

[°]Not all patients warrant antibacterial prophylaxis, though may be necessary during DI; see [Table 2](#).

*May require additional Viridans Group *Streptococcus* prophylaxis; see [Table 3](#).

**Some patients with a solid tumor may have functional or anatomical asplenia depending on tumor burden and/or resection; consider addition of penicillin prophylaxis as clinically indicated.

[†]Fungal prophylaxis may only be necessary during certain periods of chemotherapy; see [Table 5](#).

[°]Viral prophylaxis may only be necessary for patients meeting criteria; see [Table 7](#).

‡In patients with stage IV neuroblastoma s/p BMT, refer to the relevant BMT infection prophylaxis policy.

[^]Some patients receiving low-risk chemotherapy may not need PCP prophylaxis. Refer to patient-specific protocol.

[§]Not all patients warrant IgG replacement; see [Table 9](#) for further details.

Table 2. Bacterial Prophylaxis

When to start?	Begin antibacterial prophylaxis in patients receiving intensive chemotherapy expected to cause severe neutropenia (ANC < 500) for ≥7 days. °For patients with HR B-cell ALL/LLy receiving chemotherapy in delayed intensification ON AALL1732, begin antibacterial prophylaxis. Antibacterial prophylaxis is not routinely indicated during episodes of neutropenia for patients if not originally listed for prophylaxis in Table 1 .	
When to stop?	Stop antibacterial prophylaxis when ANC >200 AND trending up. Hold antibacterial prophylaxis if patient is currently being treated for febrile neutropenia.	
Agent & Dosing	Levofloxacin	< 5 years old: 10 mg/kg/DOSE q12h (max = 500mg/DAY) ≥ 5 years old: 10 mg/kg/DOSE q24h (max = 500mg/DAY)

Table 3. Additional Viridans Group *Streptococcus* (VGS) Prophylaxis

Indication?	<p>The need for additional antibacterial prophylaxis beyond levofloxacin is rare; however, due to concern of invasive infections caused by VGS (e.g., <i>S. mitis</i>) that may be resistant to fluoroquinolones, addition of vancomycin as part of febrile neutropenia prophylaxis may be considered only in patients meeting the following criteria:</p> <ul style="list-style-type: none"> - Patients who are currently admitted, AND - Patient history of VGS bloodstream infection, OR - Patients receiving high dose cytarabine <ul style="list-style-type: none"> o Defined as cytarabine ≥ 1000 mg/m²/dose 	
When to start?	<p>Begin additional antibacterial prophylaxis in patients receiving intensive chemotherapy expected to cause severe neutropenia (ANC < 500) for ≥ 7 days. Antibacterial prophylaxis is not routinely indicated during episodes of neutropenia for patients if not originally listed for prophylaxis in Table 1.</p>	
When to stop?	<p>Stop antibacterial prophylaxis when ANC >200 AND trending up.</p>	
Agent & Dosing	Vancomycin	<p>Refer to Pediatric Vancomycin Dosing Guidelines.</p> <p>Unless otherwise stated, goal trough of 8-12 mg/L is sufficient when using intermittent infusion vancomycin (e.g., 20mg/kg/DOSE q6h)</p>

Table 4. Additional Oral Hygiene Pharmacotherapy Prophylaxis

Indication	<p>Proper oral hygiene may also reduce the risk of invasive infection in patients with oral mucositis caused by oral flora, including VGS. The addition of chlorhexidine gluconate and/or alkaline saline mouth rinses to standard oral hygiene (e.g., routine teeth brushing) may also reduce the risk of such infections.</p> <p>Consider the addition of chlorhexidine mouth rinse in patients with AML. Consider addition of alkaline saline mouth rinse in patients who are anticipated to experience oral mucositis because of chemotherapy or in those indicated to use chlorhexidine mouth rinse and unable to tolerate.</p>	
When to start?	<p>Begin additional oral hygiene pharmacotherapy at the start of chemotherapy anticipated to cause mucositis.</p>	
When to stop?	<p>Stop additional oral hygiene pharmacotherapy when ANC >200 AND trending up.</p>	
Agents & Dosing	Chlorhexidine gluconate 0.12% solution	<p>Swish & spit solution (up to 15mL) for 30 seconds twice daily after brushing; do not swallow solution.</p>
	Alkaline saline 2% solution	<p>Swish & spit solution (up to 10mL) for 30 seconds every two hours as needed for mucositis; OK to swallow solution.</p>

Table 5. Fungal Prophylaxis

When & what to start based on underlying malignancy:	SR B-cell ALL/LLy	When:	Antifungal prophylaxis only indicated for induction and delayed intensification. Begin prophylaxis at start of each chemotherapy cycle.
		What:	Inpatient: micafungin Outpatient: fluconazole
	HR B-cell ALL/LLy:	When:	Antifungal prophylaxis only indicated for induction and delayed intensification. Begin prophylaxis at start of each chemotherapy cycle.
		What:	Inpatient: micafungin Outpatient: fluconazole
	Infant ALL & Trisomy 21 ALL	When:	Antifungal prophylaxis only indicated for induction, consolidation, and delayed intensification (<i>i.e.</i> , for the duration of inpatient phases of chemotherapy). Begin prophylaxis at start of each chemotherapy cycle.
		What:	Inpatient: micafungin Outpatient: no prophylaxis indicated
AML & Relapsed or Refractory AML/LLy	When:	Begin prophylaxis at start of each chemotherapy cycle expected to cause severe neutropenia (ANC < 500) for ≥7 days.	
	What:	Preferred: posaconazole Alternative: micafungin, in patients unable to tolerate posaconazole or unable to use posaconazole due to drug-drug interaction(s)	
Relapsed or Refractory ALL	Due to variability in risk of invasive fungal infection and chemotherapy regimens, when & what to start for this patient population will be decided on a case-by-case basis in conjunction with input from Pediatric Infectious Diseases.		
When to stop?	Stop antifungal prophylaxis when ANC >200 AND trending up or at discharge, whichever occurs first.		
Agents & Dosing	Fluconazole	3-4mg/kg/DOSE q24h (max = 400mg/DOSE)	
	Micafungin	1mg/kg/DOSE q24h (max = 50mg/DOSE)	
	Posaconazole	For dosing information, refer to the Azole Antifungal Therapeutic Drug Monitoring Guideline on the Pharmacy Intranet.	
		Delayed release tablets preferred over oral suspension.	
		OK to split/crush and can be administered via enteral tube.	
Suspension must be administered with high fat meal or with a liquid fat (e.g., MCT oil, melted butter, olive oil).			

Table 6. *Pneumocystis jirovecii* Pneumonia (PJP/PCP) Prophylaxis

When to start?	All patients receiving chemotherapy should receive prophylaxis against <i>Pneumocystis jirovecii</i> pneumonia. In some patients receiving low-risk chemotherapy, PCP prophylaxis may not be indicated. Refer to patient-specific protocol for further details.
When to stop?	Continue prophylaxis until THREE months after completion of chemotherapy.
Agents & Dosing	Trimethoprim/sulfamethoxazole (TMP/SMX) preferred whenever possible. Refer to Tables 6.1-6.2 for additional details.

Table 6.1. Dosing & Considerations for PCP prophylaxis

Preference	Agent	Dosing	Frequency
First-line	Trimethoprim/ Sulfamethoxazole	5mg TMP/kg/DAY (max = 160mg TMP/DOSE)	BID Sat/Sun
Second-line	Atovaquone	1-3 months old: 30mg/kg	Daily
		4-24 months old: 45mg/kg	
	>24 months old: 30mg/kg (max dose = 1500mg)		
	Pentamidine* (INH)	300mg	Q28 days
Third-line	Pentamidine† (IV)	4mg/kg (max = 300mg)	Q28 days
	Dapsone	2mg/kg/dose (max = 100mg)	Daily
		4mg/kg/dose (max = 200mg)	Weekly

*Use in patients <5yo should be avoided due to concern with incomplete inhalation of dose. Consider alternative agent.

†At least one retrospective study found an increased rate of breakthrough PCP in patients <2yo. Consider alternative agent.

Table 6.2. Characteristics of Alternative Drugs for PCP Prophylaxis

Characteristic	Atovaquone	Pentamidine (INH)	Pentamidine (IV)	Dapsone
Route of admin	Enteral	Inhalation	Intravenous	Enteral
Dosage form(s)	Suspension	Inhalation	Intravenous	Tablet & suspension
Administration	Daily	Q28 days	Q28 days	Daily
Age limitations	None	≥5 years*	≥2 years†	None
Requires special equipment	No	Respirgard II nebulizer & negative pressure room PolicySTAT ID: 13959686	No	No
Able to use in G6PD deficiency	Yes	Yes	Yes	No
Notable adverse effects	GI distress	Bronchospasm (pre-med w bronchodilator)	Infusion reaction (infuse over 60-120 min)	Hemolytic anemia, methemoglobinemia
<i>Toxoplasma</i> coverage	Yes	No	No	Yes
Cost	High	Low	Low	Low

*Use in patients <5yo should be avoided due to concern with incomplete inhalation of dose. Consider alternative agent.

†At least one retrospective study found an increased rate of breakthrough PCP in patients <2yo. Consider alternative agent.

Table 7. Viral (HSV) Prophylaxis

Indication?	Herpes simplex virus 1 & 2 (HSV-1/2) prophylaxis can be considered for certain patients depending on their underlying malignancy and history of virus exposure (<i>i.e.</i> , HSV IgG). Prophylaxis options available have activity against HSV-1/2 and VZV; however, prophylaxis specifically for VZV is not typically warranted.	
	While most patients may not need HSV prophylaxis, consider its use in patients who meet <u>all</u> of the following criteria: <ol style="list-style-type: none"> 1) HSV-1 and/or HSV-2 IgG+ (indicates exposure to HSV in past); AND 2) Infantile ALL, Trisomy 21 ALL, AML, relapsed ALL/AML/Lly, or new/relapsed mature B-cell lymphoma; AND 3) History of HSV disease prior to or during chemotherapy 	
When to start?	If choosing to use HSV prophylaxis, consider starting at initiation of chemotherapy.	
When to stop?	HSV prophylaxis may be stopped at the completion of chemotherapy.	
Agent & Dosing	Valacyclovir <i>(preferred)</i>	Enteral dosage forms: tablet (500mg, 1000mg) and oral suspension (50mg/mL; <u>not</u> commercially available, but can be compounded at UNC)
		HSV Prophylaxis: 20mg/kg/DOSE q12h PO (max = 500mg/DOSE)
	Acyclovir	Enteral dosage forms: tablet (400mg, 800mg), capsule (200mg), and oral suspension (40mg/mL; commercially available)
		HSV prophylaxis: 20mg/kg/DOSE q12h PO (max = 800mg/DOSE)
		If HSV prophylaxis is necessary and patient is unable to tolerate any enteral medications, acyclovir IV 5mg/kg/DOSE q8h OR 250mg/m ² /dose q8-12h may be considered.

Table 8. Varicella Zoster Post-Exposure Prophylaxis (VZV PEP)

Indication?	<p>Post-exposure prophylaxis may be warranted for at-risk patients who experienced a significant exposure to varicella zoster virus (VZV). Consultation with Pediatric ID is recommended as management is patient specific. Additional information may be obtained from the AAP Red Book.</p> <p>Information to investigate include whether the patient has evidence of immunity (see definition below) as well as a detailed account of the VZV exposure (e.g., timing and duration of exposure, nature of index case illness [i.e., disseminated zoster, chickenpox]).</p> <p>Evidence of immunity is defined as one of the following: receipt of 2 varicella vaccine doses; laboratory evidence of immunity (i.e., positive varicella IgG); laboratory confirmation of prior wild-type disease; prior diagnosis of varicella or zoster by a health care provider.</p> <p>Management options for VZV PEP may include use of passive immunity via varicella-zoster immune globulin (VZIG, preferred) or IVIG; alternatively, chemoprophylaxis with an antiviral (i.e., valacyclovir or acyclovir) may be used. Prompt initiation of VZV PEP is necessary. Varicella vaccine (Varivax®) is a live vaccine that may be used in VZV PEP scenarios, but it is not indicated for immunocompromised patients.</p>	
When to start?	<p>VZIG: when indicated, administer as soon as possible within 10 days of exposure. Antiviral: when indicated, initiate as soon as possible within 7 days of exposure. IVIG: when indicated, administer as soon as possible within 10 days of exposure.</p>	
When to stop?	<p>VZIG & IVIG are one-time administrations when used for VZV PEP. Antiviral PEP may be continued up to 14 days after the exposure.</p>	
Agent & Dosing	VZIG	<p>Administered via intramuscular injection x1</p> <p>Dosing is weight-banded; consult with pharmacist.</p>
	Valacyclovir	<p>Enteral dosage forms: tablet (500mg, 1000mg) and oral suspension (50mg/mL; <u>not</u> commercially available, but can be compounded at UNC)</p> <p>VZV PEP: 20mg/kg/DOSE q8h PO (max = 1000mg/DOSE)</p>
	Acyclovir	<p>Enteral dosage forms: tablet (400mg, 800mg), capsule (200mg), and oral suspension (40mg/mL; commercially available)</p> <p>VZV PEP: 20mg/kg/DOSE q6h PO (max = 800mg/DOSE)</p>
	IVIG	VZV PEP: 0.4g/kg/DOSE IV x1

Table 9. Intravenous Immunoglobulin (IVIG) Replacement

Indication?	<p>Data evaluating the safety and efficacy of IVIG replacement in pediatric patients with hematologic malignancy is sparse; however, this practice exists with wide variability depending on the institution. Unless otherwise directed by study protocol, it is reasonable to consider monitoring IgG and providing IVIG replacement in patients who meet <u>all</u> the following criteria:</p> <ol style="list-style-type: none"> 1) Any of the following conditions: infant ALL, trisomy 21 ALL, refractory and/or relapsed ALL/AML/Lly, or patients receiving B-cell depleting therapies (<i>i.e.</i>, blinatumomab, inotuzumab, rituximab, B-cell-directed CAR-T) 2) Serum Total IgG <400 mg/dL <p>Of note, when IVIG is being considered for outpatient use, insurance companies often will not cover the dose unless the patient’s Total IgG level is <400 mg/dL.</p>	
Agent & Dosing	IVIG	0.4g/kg/DOSE IV

References

- 1) Lehnbecher T, et al. Guideline for antibacterial prophylaxis administration in pediatric cancer and hematopoietic stem cell transplantation. *CID*. 2020;71(1):226-36.
- 2) Lehnbecher T, et al. Guideline for the management of fever and neutropenia in pediatric patients with cancer and hematopoietic cell transplantation recipients: 2023 update. *J Clin Oncol*. 2023;41:1774-85.
- 3) Yeh TC, et al. Effectiveness and antimicrobial susceptibility profiles during primary antimicrobial prophylaxis for pediatric acute myeloid leukemia. *Nature Portfolio*. 2021;11:21142.
- 4) Sulis ML, et al. Effectiveness of antibacterial prophylaxis during induction chemotherapy in children with acute lymphoblastic leukemia. *Pediatr Blood Cancer*. 2018;65:e26952.
- 5) Leardini D, et al. Effectiveness of quinolone prophylaxis in pediatric acute leukemia and hematopoietic stem cell transplantation: a systematic review and meta-analysis. *OFID*. 2022;9(12).
- 6) Owattanapanich W, et al. Efficacy of levofloxacin as an antibacterial prophylaxis for acute leukemia patients receiving intensive chemotherapy a systematic review and meta-analysis. *Hematology*. 2019;24(1):362-8.
- 7) Wolf J, et al. Levofloxacin prophylaxis during induction therapy for pediatric acute lymphoblastic leukemia. *CID*. 2017;65(11):1790-8.
- 8) Yemm KE, et al. A comparison of levofloxacin and oral third-generation cephalosporins as antibacterial prophylaxis in acute leukaemia patients during chemotherapy-induced neutropenia. *J Antimicrob Chemother*. 2018;73:204-11.
- 9) Davis A, et al. Levofloxacin prophylaxis for pediatric leukemia patients: longitudinal follow-up for impact on health care-associated infections. *Pediatr Blood Cancer*. 2022;69:e29525.
- 10) Alexander S, et al. Effect of levofloxacin prophylaxis on bacteremia in children with acute leukemia or undergoing hematopoietic stem cell transplantation a randomized clinical trial. *JAMA*. 2018;320(10):995-10004.
- 11) Alali M, et al. Pediatric febrile neutropenia: change in etiology of bacteremia empiric choice of therapy and clinical outcomes. *J Pediatr Hematol Oncol*. 2020;42:e445-451.
- 12) Eighth European Conference on Infections in Leukaemia (ECIL-8): 2020 guidelines for the use of antibiotics in paediatric patients with cancer or post-haematopoietic cell transplantation. *Lancet Oncol*. 2021;22:e270-80.
- 13) Boztug H, et al. Antibiotic prophylaxis with teicoplanin on alternate days reduces rate of viridans sepsis and febrile neutropenia in pediatric patients with acute myeloid leukemia. *Ann Hematol*. 2017;96:99-106.
- 14) Sun Y, et al. Adverse effects of intravenous vancomycin-based prophylaxis during therapy for pediatric acute myeloid leukemia. *Antimicrob Agents Chemother*. 2018;62:e01838-17.
- 15) Kimura M, et al. Breakthrough viridans streptococcal bacteremia in allogeneic hematopoietic stem cell transplant recipients receiving prophylaxis in a Japanese hospital. *BMC Infectious Diseases*. 2016;16:372.
- 16) Shelburne AS, et al. Development and validation of a clinical model to predict the presence of beta-lactam resistance in viridans group streptococci causing bacteremia in neutropenic cancer patients. *CID*. 2014;59(2):223-30.
- 17) Van Weelderden RE, et al. Effect of antibacterial prophylaxis on febrile neutropenic episodes and bacterial bloodstream infections in Dutch pediatric patients with acute myeloid leukemia: a two-center retrospective study. *Cancers*. 2022;14:3172.
- 18) Inaba H, et al. Feasibility efficacy and adverse effects of outpatient antibacterial prophylaxis in children with acute myeloid leukemia. *Cancer*. 2014;120:1985-92.
- 19) Brunet AS, et al. Low incidence of sepsis due to viridans streptococci in a ten-year retrospective study of pediatric acute myeloid leukemia. *Pediatr Blood Cancer*. 2006;47:765-72.
- 20) Lewis V, et al. Predictors and outcomes of viridans group streptococcal infections in pediatric acute myeloid leukemia: from the Canadian infections in AML research group. *Pediatr Infect Dis J*. 2014;33:126-9.
- 21) Ruhayel SD, et al. Viridans group streptococci in pediatric leukemia and stem cell transplant: review of a risk-stratified guideline for empiric vancomycin in febrile neutropenia. *Pediatr Infect Dis J*. 2021;40:832-4.
- 22) Nielsen MJ, et al. Viridans group streptococcal infections in children after chemotherapy or stem cell transplantation: a 10-year review from a tertiary pediatric hospital. *Medicine*. 2016;95(9):1-6.
- 23) Freifeld AG, et al. Viridans group streptococci in febrile neutropenic cancer patients: what should we fear? *CID*. 2014;59(2):231-3.
- 24) Lehnbecher T, et al. Clinical practice guideline for systemic antifungal prophylaxis in pediatric patients with cancer and hematopoietic stem-cell transplantation recipients. *J Clin Oncol*. 2020;38:3205-3216.
- 25) Science M, et al. Guideline for primary antifungal prophylaxis for pediatric patients with cancer or hematopoietic stem cell transplant recipients. *Pediatr Blood Cancer*. 2014;61:393-400.
- 26) Groll AH, et al. Eighth European Conference on Infections in Leukemia (ECIL-8): 2020 guidelines for the diagnosis prevention and treatment of invasive fungal diseases in paediatric patients with cancer or post-haematopoietic cell transplantation. *Lancet Oncol*. 2021;22:e254-69.
- 27) Fisher BT, et al. Effect of caspofungin vs fluconazole prophylaxis on invasive fungal disease among children and young adults with acute myeloid leukemia: a randomized clinical trial. *JAMA*. 2019;322(17):1673-81.
- 28) Kazakou N, et al. Invasive fungal infections in a pediatric hematology-oncology department: a 16-year retrospective study. *Curr Med Mycol*. 2020;6(2):37-42.
- 29) Colombo AL, et al. Invasive aspergillosis in patients with acute leukemia: comparison between acute myeloid and acute lymphoid leukemia. *Mycopathologia*. 2023;188:1-8.

UNC Children's Clinical Practice Guideline Antimicrobial Prophylaxis for Children with Hematologic Malignancies

- 30) Stemler J, et al. Primary prophylaxis of invasive fungal diseases in patients with haematological malignancies: 2022 update of the recommendations of the Infectious Diseases Working Party (AGIHO) of the German Society for Haematology and Medical Oncology (DGHO). *J Antimicrob Chemother.* 2023;78:1813-1826.
- 31) Fisher BT, et al. Risk factors for invasive fungal disease in pediatric cancer and hematopoietic stem cell transplantation: a systematic review. *JPIDS.* 2018;7(3):191-8.
- 32) Maertens J, et al. ECIL guidelines for preventing *Pneumocystis jirovecii* pneumonia in patients with haematological malignancies and stem cell transplant recipients. *J Antimicrob Chemother.* 2016;71:2397-2404.
- 33) Mantadakis E. *Pneumocystis jirovecii* pneumonia in children with hematological malignancies: diagnosis and approaches to management. *J Fungi.* 2020;331(6):1-18.
- 34) Caselli D, et al. Single-day trimethoprim/sulfamethoxazole prophylaxis for *Pneumocystis pneumonia* in children with cancer. *J Pediatr.* 2014;164:389-92.
- 35) Brown KS, et al. Tolerability of aerosolized versus intravenous pentamidine for *Pneumocystis jirovecii* pneumonia prophylaxis in immunosuppressed pediatric adolescent and young adult patients. *The Journal of Pediatric Pharmacology and Therapeutics.* 2020;25(2):111-6.
- 36) Quinn M, et al. Pentamidine for prophylaxis against *Pneumocystis jirovecii* pneumonia in pediatric oncology patients receiving immunosuppressive chemotherapy. *Antimicrob Agents Chemother.* 2018;62(8):e00173-18.
- 37) Levy ER, et al. Safe and effective prophylaxis with bimonthly intravenous pentamidine in the pediatric hematopoietic stem cell transplant population. *Pediatr Infect Dis J.* 2016;35(2):135-41.
- 38) Solodokin LJ, et al. Safety and effectiveness of intravenous pentamidine for prophylaxis of *Pneumocystis jirovecii* pneumonia in pediatric hematology/oncology patients. *J Pediatr Hematol Oncol.* 2016;38(6):e180-5.
- 39) DeMasi JM, et al. Intravenous pentamidine is safe and effective as primary *Pneumocystis pneumonia* prophylaxis in children and adolescents undergoing hematopoietic stem cell transplantation. *The Pediatric Infectious Disease Journal.* 2013;32(9):933-6.
- 40) Kim SY, et al. Intravenous pentamidine is effective as second line *Pneumocystis pneumonia* prophylaxis in pediatric oncology patients. *Pediatr Blood Cancer.* 2008;50(4):779-83.
- 41) Chuk MK, et al. The use of IV pentamidine as second line prophylaxis for *Pneumocystis pneumonia*. *J Clin Oncol.* 2006;24(18).
- 42) Stycynski J, et al. Management of HSV VZV and EBV infections in patients with hematological malignancies and after SCT: guidelines from the Second European Conference on Infections in Leukemia (ECIL-2). *Bone Marrow Transplantation.* 2009;43:757-70.
- 43) Henze L, et al. Management of herpesvirus reactivations in patients with solid tumours and hematologic malignancies: update of the Guidelines of the Infectious Diseases Working Party (AHIGO) of the German Society for Hematology and Medical Oncology (DGHO) on herpes simplex virus type 1 herpes simplex virus type 2 and varicella zoster virus. *Annals of Hematology.* 2022;101:491-511.
- 44) Ramphal R, et al. Herpes simplex virus in febrile neutropenic children undergoing chemotherapy for cancer: a prospective cohort study. *Pediatr Infect Dis J.* 2007;26(8):700-704.
- 45) Buus-Gehrig C, et al. Systemic viral infection in children receiving chemotherapy for acute leukemia. *Pediatr Blood Cancer.* 2020;67(12):e28673.
- 46) Saral R, et al. Acyclovir prophylaxis against herpes simplex infection in patients with leukemia. A randomized, double-blind, placebo-controlled study. *Ann Intern Med.* 1983; 99: 773-776.
- 47) Caniza MA, et al. The controversy of varicella vaccination in children with acute lymphoblastic leukemia. *Pediatr Blood Cancer.* 2012;58(1):12-16.
- 48) Na IK, et al. Current clinical practice and challenges in the management of secondary immunodeficiency in hematological malignancies. *Eur J Haematol.* 2019;102:447-456.
- 49) Lange CS, et al. Hypogammaglobulinemia in adolescents and young adults with acute lymphoblastic leukemia. *J Adolescent and Young Adult Oncology.* 2020;9(6):687-92.
- 50) Gimesi A, et al. Immunoglobulin prophylaxis during intensive treatment of acute lymphoblastic leukemia in children. *Acta Paediatrica Hungarica.* 1992;32(2):115-25.
- 51) Holmes EA, et al. Impact of IgG monitoring and IVIG supplementation on the frequency of febrile illnesses in pediatric acute lymphoblastic leukemia patients undergoing maintenance chemotherapy. *J Pediatr Hematol Oncol.* 2019;41:423-428.
- 52) Van Winkle P, et al. Prevalence and safety of intravenous immunoglobulin administration during maintenance chemotherapy in children with acute lymphoblastic leukemia in first complete remission: a health maintenance organization perspective. *Perm J.* 2018;22:17-141.